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ITEN HYORD-GEAR ary DESCRIPTION ITEM HYDRE—-DEAR aTy DESCRIPTIDN
NO PART NO NO PART N9
1 | 44863RM 1| HOusING, LOWER 43| 4m30 3 | WASHER-7/16 X 7/8 X .080
2 | 70254 } ASSEMELY, UPPER HOUSING 44| 70417 1 | DIFFERENTIAL ASSEMBLY
2 | AXLE SHAFT
1 | TRUNNION JOURNAL BEARING 1 | 727 DIFFERENTIAL GEAR
3 900B0CO—-012B : SEAL—LIP 2 OIFFERENTIAL HDUSING
4 | 200308 RING—WIRE RETAINING
s | 2003052 1 | RING-RETAINING % 16? EE\A/EIIETGEQXR
B 2003043 1 BEARING—SHAFT BALL 2 RETAINING RING
50551 1 BEARING—THRUST 30X52X13 ? BIFFERENTIAL LOCKING BOLT
g | 2003087 1| SWASHPLATE—VARIABLE 1 | DIFFERENTIAL SPACER
13 ) 7033 1| BLOGK-CYLINDER ASSYY, 52 | 44875 2 | WASHER—3/4 X 1.5 X .13
1 | BLOGK—CYLINDER 2
5 B3 45076 2 SEAL— .78 X 1.25 X .2580
: Elgg” SPRING 56 | 50005 1 SHAFT—INPUT
5 | PISTON SPRING WASHER 57| soais 3 | BOLT, 3/8-24 X 2.5
10 | 2003005 i A 58 | 44876 20 | BOLT- 1/4-20 X 1.38
15 | goosooo-0126 | 1 | SEAL-LIP o 59%02 2 | BN 500 X 4310 X750
17 | 2000015 1 | GUIDE-SLOT
18 | 50449 1 | SHAFT—MOTOR 63) n02a& 2 | FUCK=DAMPENER
18 | s0s52 { | BEARING-THRUST 42X68X16 ol 2omE T SET SCREW
o3 | 7aom2 1 | BLOCK—CYLINDER ASS'Y. ool e 1| 5/6ep4 sTup
1 BLOCK—LCYLINDER 92| 2003014 1 SPRING, BLOCK
; E:gg: — 93| 2003017 1 | WASHER, BLOCK THRUST
o8| 50137 2 | SLEEVE BEARING
7 | PISTON, SPRING WASHER 99 | 50941 2 | SEAL, LP_D.75X1.00X0.158
24 | 45074 1 | SEAL-LIP 10X25X7 13| 76109 7 | CAPZVENT ASSEMBLY
25 | 2003555 1 | ACTUATOR—BYPASS 1 | CAP—PORPET VALVE
1 | CENTERSECTION ASSEMBLY KIT 1 | PLASTIC VENT
26 | 70250 = A 14| 701D ] FITTING—0 RINE ASSEMBLY
O—RING
12 e Rk on o MBLY 1 | PLASTIC HOSE FITTING
1 | DU BEARING 19 560278 1| SPACER
5 | Bt amcza x 25 I B
1 | BUSHING
27 | 41075 1 | SEAL-LIP 26X42X8 }gg g127735 g ﬁﬁ?ﬂq 1/262" B
28 | maoo7 1 | RING-RETAINING 129 | 4m77 3 | Lock WASHER
29 44872 2 WASHER-26X35X1 130 50259 3 SPACER
30 | 2003854 I I L —— 134 | 44142 1| CASTLE NUT, 5/16—24
35 | 0270 1 | ARM-BYPASS 1351 44101 1| COTIERPIN
36 | 44870 1 | RING-RETAINING 139 | 50431 1 | COMPRESSION SPRING
37 | 44813 1 | ARM—ACTUATING 140 | 50269 1 | NUT, HEX 5/16-24
3B | 44801 2 | PIN-ACTUATING 142 | 50564 2 | CHECK PLUG ASSEMBLY
39 | 50316 1 | BOLT-5/16-24 X 1-3/4 144 | 50550 1 | BUSHING
40 | 50317 1 NUT-HEX LOCK 5/16—24 UNJC 145 44133 1 HEX NUT 1/2-20 (PATCH)
4 | 70135 1 | BRAKE ROTOR/STATCR KIT 146 81172 1| SHAFT, AXLE
+ | BRAKE SThAror 147 | 70418 1 FFAA,GI/PULLEY KIT
1
2 BRAKE ROTDR 1 PULLEY
3 | SCREW, 1/4-20 X 1-1/2
a3 | NUT, 1/4-2a
3 | LOCK WASHER
3 | SPACER
1 | HEX NUT 1/2—-20 (PATCH)
148 | 50928 1 | SEALANT
149 77az 20W—50 CIL
150 | 70312 1 | SEAL KIT
131 X416 1 GREASE
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